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Kit protezione
Protection kit
11400001641
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N° 63 73 84 100 116 133 150 Codice/Code Descrizione / Description Q.

1 • • • • • • • 50500400014 Dado M10 CH14 H10 Nut M10 CH14 H10 3

2 • • • • • • • 50101800105 Rondella elastica Washer 3

3 • • • • • • • 50300400198 Prigioniero M10x30 Stud bolt M10x30 3

4 • • • • • • • 50602335527 Guarnizione paraolio Oil seal 1

5 • • • • • • • 50401000063 Grano conico 1/8” Plug 1/8” 1

6

• 51702000635 Dx/Right

Corpo pompa Gear housing 1

• 51702010633 Sx/Left

• 51702000724 Dx/Right

• 51702010722 Sx/Left

• 51702000840 Dx/Right

• 51702010848 Sx/Left

• 51702001009 Dx/Right

• 51702011007 Sx/Left

• 51702001161 Dx/Right

• 51702011169 Sx/Left

• 51702001321 Dx/Right

• 51702011329 Sx/Left

• 51702001509 Dx/Right

• 51702011507 Sx/Left

7 • • • • • • • 50100300291 Spine forate di centraggio 18x12.5 Pins 18x12.5 4

8 • • • • • • • 53300400088 Boccole autolub. 38x42x38 Bushing 38x42x38 4

9 • • • • • • • 50600001195 Guarnizione antiestrusione Back-up ring 2

10 • • • • • • • 50600001186 Guarnizione per rasamento Thrust plate seal 2

11 • • • • • • • 51001000328 Rasamento ad occhiale Thrust plate 2

12

• 52302200630

Albero dentato conduttore Drive shaft 1

• 52302200729

• 52302200845

• 52302201004

• 52302201166

• 52302201326

• 52302201504

13

• 52302000632

Albero dentato condotto Driven shaft 1

• 52302000721

• 52302000847

• 52302001006

• 52302001168

• 52302001328

• 52302001506

14 • • • • • • • 50600001337 Guarnizione OR O-ring 1

15 • • • • • • • 51800300143 Coperchio anteriore Mounting cover 1

16 • • • • • • • 50602425401 Guarnizione paraolio Oil seal 1

17 • • • • • • • 50100100373 Anello elastico Circlip 1

18 • • • • • • • 50102000129 Rondella elastica Washer 8

19 • • • • • • • 50200500573 Vite TCE M12x45 Screw M12x45 8
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